

401 Tata Steel IJmuiden BV
 Menckebachstraat 1
 1951 JZ Veisen Noord
 Postbus 10000
 1970 GA IJmuiden, The Netherlands
 Telephone: 0251-092110
 Company Trade Register: 54940531
 E-mail: info.test@tdcasteelurope.com

402 Inspection certificate 3.1, EN10204, 00020
403 LASERKESKUS
 4500031343
 11001464
404 2020114707 00
405 Dec. nr
 2020114707 00
406 Customer/Positiesnr
 NAANTALI STEEL SERVICE CENTRE OY
 RAUTAKATU 5
 21110 NAANTALI
 FINLAND

Hot rolled pickled, Coil, S355MC, YMPRESS WG S:01-2010.
 1.00 G/M2/Side oiled.
 Mill edges.
 Tolerance EN 10051 : 2010 (E) (Width tolerance +20/-0 mm) Dev.Tol. (Thickness tolerance +0.13/-0.13 mm).
 PRODUCE AND TEST ACCORDING TO EN 10149-2
 Country of melt and pour : The Netherlands.

407 54100 B 60162
408 Order nr.
409 B10, B11 Dimension

407	1500 mm X 3.00 mm			TENSILE TEST						HARDNESS						IMPACT TEST AND OTHER TESTS																																													
	PROD. IDENT	MASS kg	NR	CAST NR.	C01	C02/C03	C04	C05	C06	C07	C08	C09	C10	C11	C12	C13	C14	C15	C16	C17	C18	C19	C20	C21	C22	C23	C24	C25	C26	C27	C28	C29	C30	C31	C32	C33	C34	C35	C36	C37	C38	C39	C40																		
802842	10491	1	R7566	32 1L P																																																									
802843	10531	1	"																																																										
802844	10011	1	"																																																										
TOTAL		31033	3																																																										

410 Reference
411 Transp
412 ANKIE
413 All Dispatch note
414 60162
415 C50 Buigproef/Bend test/Biegeversuch/Test de flexion : good/good/gut/concluant
416 Stamp of the expert :
417 Tata Steel IJmuiden BV
418 JEFFREY FLEMING
 MGR. MECH. TESTING
Jeffrey Fleming
419 IJMUIDEN, 10 DECEMBER 2020
420 01W675E
421 01W675E
422 We hereby confirm that we comply to the terms of our order
 acknowledge and any agreed concessions
423 01W675E
424 01W675E
425 01W675E

426 1: J/cm²
 2: J
 3: Later. exp. (mm)
 4: Contraction (%)
 5: Shear area (%)

427 STEELMAKING PROCESS: B0 Page 1 of 1
 1
428 1

TATA STEEL